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	New product information	

	

	Launched in the UK (or licence change for existing products)

	Benralizumab (Fasenra)
30mg in 1mL prefilled pen and syringe
	Use as an add-on treatment for adults with relapsing or refractory eosinophilic granulomatosis with polyangiitis [new indication]

	Ciltacabtagene autoleucel (Carvykti) 
3.2x106 to 1x108 CAR-positive viable T cells in 30mL or 70mL bag
	Treatment of adults with relapsed and refractory multiple myeloma, who have received at least one prior therapy, including an immunomodulatory agent and a proteasome inhibitor, have demonstrated disease progression on the last therapy, and are refractory to lenalidomide Note: Not for NHS use

	Crizotinib (Xalkori)
200mg and 250mg capsules
	Treatment of paediatric patients (aged ≥1 to 17 years) with relapsed or refractory systemic anaplastic lymphoma kinase-positive anaplastic large cell lymphoma and treatment of paediatric patients (aged ≥1 to 17 years) with recurrent or refractory ALK‑positive unresectable inflammatory myofibroblastic tumour 
[licence change from use only in children aged ≥6 years]

	Empagliflozin + metformin (Synjardy) 
5mg/850mg, 5mg/1,000mg, 12.5mg/850mg and 12.5mg/1,000mg tablets
	Use in adults and children aged ≥10 years for the treatment of type 2 diabetes mellitus as an adjunct to diet and exercise in patients insufficiently controlled on their maximally tolerated dose of metformin alone, in combination with other medicinal products for the treatment of diabetes in patients insufficiently controlled with metformin and these medicinal products, and in patients already being treated with the combination of empagliflozin and metformin as separate tablets 
[licence change from use only in adults]

	Eszopiclone (Lunivia)
1mg, 2mg and 3mg tablets
	Treatment of insomnia, in adults, usually for short-term duration

	Evinacumab (Evkeeza) 
345mg in 2.3mL and 1,200mg in 8mL vials
	Use as an adjunct to diet and other low-density lipoprotein-cholesterol lowering therapies for the treatment of adult and paediatric patients aged ≥6 months with homozygous familial hypercholesterolaemia 
[licence change from use only in patients aged ≥5 years]

	Exagamglogene autotemcel (Casgevy)
4 to 13×10x6 cells/mL in one or more 1.5mL to 20mL vials
	Treatment of sickle cell disease in patients aged ≥12 years with recurrent vaso-occlusive crises who have the β S/β S, β S/β + or β S/β 0 genotype, for whom a haematopoeitic stem cell transplantation is appropriate and a human leukocyte antigen matched related haematopoietic stem cell donor is not available 
[new indication]

	Idecabtagene vicleucel  
(Abecma) 
260 to 500 x 106 CAR-positive viable T cells infusion bag
	Treatment of adults with relapsed and refractory multiple myeloma who have received at least two prior therapies, including an immunomodulatory agent, a proteasome inhibitor and an anti CD38 antibody and have demonstrated disease progression on the last therapy Note: Not for NHS use

	Irinotecan sucrosofate 
(Onivyde pegylated liposomal)
43mg in 10mL vial
	Use in combination with oxaliplatin, 5‑fluorouracil and leucovorin for the first-line treatment of adults with metastatic adenocarcinoma of the pancreas [new indication]

	Leniolisib (Joenja)
70mg tablet
	Treatment of activated phosphoinositide 3-kinase delta syndrome in adult and paediatric patients aged ≥12 years
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	This newsletter is produced by SPS Horizon Scanning and highlights recent new product launches and medicines regulatory changes. More detailed information on medicines estimated to become available for use in the next 2 financial years and on marketed medicines expected to have major new indications approved is in Prescribing Outlook.




	If you do not wish to continue receiving NDO Newsletter log in and update your profile at www.ukmi.nhs.uk/ndo

	In September 2011 | 229 monographs updated | 14 evidence-based evaluations added | 2,200 registered NDO users



	This is a NHS document not to be used for commercial purposes

	New Medicines News is one of several horizon scanning resources produced by the Specialist Pharmacy Service to support managed introduction of new medicines into the NHS, to help organisations develop medicines management policies and to inform prescribing decisions when a product has been launched. 
For more information or if you have a question about this newsletter, contact nwmedinfo@nhs.net.





	New product information	

	

	Launched in the UK (or licence change for existing products) (continued)

	Liraglutide biosimilar (Nevolat)
18mg in 3mL prefilled pen
	Use as an adjunct to a reduced-calorie diet and increased physical activity for weight management in adults with an initial Body Mass Index (BMI) of ≥30kg/m² (obesity), or ≥27kg/m² to <30kg/m² (overweight) in the presence of at least one weight-related comorbidity such as dysglycaemia (pre-diabetes or type 2 diabetes mellitus), hypertension, dyslipidaemia or obstructive sleep apnoea. Also use as an adjunct to a healthy nutrition and increased physical activity for weight management in adolescents aged ≥12 years with obesity (BMI corresponding to ≥30kg/m2 for adults by international cut-off points) and body weight >60kg.

	Metformin (Glucophage SR)
500mg, 750mg, 850mg and 1,000mg tablets
	Use for ovulation stimulation to support conception in women with polycystic ovary syndrome, as monotherapy or in combination with other treatment options 
[new indication]

	Pembrolizumab (Keytruda)
100mg in 4mL vial
	Use in combination with carboplatin and paclitaxel, for the first-line treatment of primary advanced or recurrent endometrial carcinoma in adults [new indication]

	Ribociclib (Kisqali)
200mg tablet
	Use in combination with an aromatase inhibitor for the adjuvant treatment of patients with hormone receptor-positive, human epidermal growth factor receptor 2-negative early breast cancer at high risk of recurrence. In pre- or perimenopausal women, or in men, the aromatase inhibitor should be combined with a luteinising hormone-releasing hormone agonist [new indication]

	Selpercatinib (Retsevmo)
40mg and 80mg capsules
	Use as monotherapy for the treatment of adults and adolescents aged ≥12 years with advanced RET fusion-positive thyroid cancer who are radioactive iodine-refractory (if radioactive iodine is appropriate) [new indication]

	Spesolimab (Spevigo)
450mg in 7.5mL vial
	Treatment of generalised pustular psoriasis flares in adults and adolescents aged ≥12 years as monotherapy [licence change from use only in adults]

	Sulthiame (Ospolot)
20mg in 1mL oral suspension
	Treatment of Rolandic epilepsy (benign childhood epilepsy with centrotemporal spikes)

	Tarlatamab (Imdylltra)
1mg and 10mg vial
	Treatment of adults with extensive-stage small cell lung cancer with disease progression on or after at least two prior lines of therapy including platinum-based chemotherapy

	Ustekinumab biosimilar (Uzpruvo)
130mg in 26mL vial
	Treatment of adults with moderately to severely active Crohn´s disease who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a TNFα antagonist or have medical contraindications to such therapies, and treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response with, lost response to, or were intolerant to either conventional therapy or a biologic or have medical contraindications to such therapies

	

	


	
	Regulatory changes in the UK or EU	

	

	Approved in the UK

	Aflibercept biosimilar (Afqlir) 
6.6mg in 0.165mL prefilled syringe and 9.6mg in 0.24mL vial
	Use in adults for the treatment of neovascular (wet) age-related macular degeneration, visual impairment due to macular oedema secondary to retinal vein occlusion (branch RVO or central RVO), visual impairment due to diabetic macular oedema and visual impairment due to myopic choroidal neovascularisation

	Aflibercept biosimilar (Ahzantive) 4mg in 0.1mL vial
	Use in adults for the treatment of neovascular (wet) age-related macular degeneration, visual impairment due to macular oedema secondary to retinal vein occlusion (branch RVO or central RVO), visual impairment due to diabetic macular oedema and visual impairment due to myopic choroidal neovascularisation

	Chikungunya vaccine (Ixchiq)
Single-dose vial
	Active immunisation for the prevention of disease caused by chikungunya virus in individuals aged ≥18 years

	

	
	




	Regulatory changes in the UK or EU	

	

	Approved in the UK (continued)

	Clascoterone (Winlevi) 
10 mg/g cream
	Topical treatment of acne vulgaris in patients aged ≥12 years

	Crizotinib (Xalkori)
20mg, 50mg and 150mg granules in capsules for opening
	Monotherapy for first‑line treatment of adults with anaplastic lymphoma kinase-positive advanced non‑small cell lung cancer (NSCLC), treatment of adults with previously treated ALK‑positive advanced NSCLC, treatment of adults with ROS1‑positive advanced NSCLC, treatment of paediatric patients (aged ≥1 to 17 years) with relapsed or refractory systemic ALK‑positive anaplastic large cell lymphoma, and treatment of paediatric patients (age ≥1 to 17 years) with recurrent or refractory ALK‑positive unresectable inflammatory myofibroblastic tumour [new granules in capsules for opening formulations]

	Efanesoctocog alfa (Altuvoct)
250IU, 500IU, 750IU, 1,000IU, 2,000IU, 3,000IU and 4,000IU vials
	Treatment and prophylaxis of bleeding in patients aged ≥2 years with severe or moderate haemophilia A (≤5% endogenous plasma factor VIII activity)

	Itopride (Progit)
50mg tablet
	Treatment of gastrointestinal symptoms of functional, non-ulcer dyspepsia, like
feelings of bloating, gastric fullness, discomfort to pain in epigastrium, anorexia,
heartburn, nausea and vomiting in adults

	Luspatercept (Reblozyl)
25mg and 75mg vials
	Use in adults for the treatment of anaemia associated with transfusion-dependent and non-transfusion-dependent beta-thalassaemia 
[licence change from use only in transfusion-dependent adults]

	Luspatercept (Reblozyl)
25mg and 75mg vials
	Use in adults for the treatment of transfusion-dependent anaemia due to very low, low and intermediate-risk myelodysplastic syndromes [licence change from use only in adults with ring sideroblasts, who had an unsatisfactory response to or are ineligible for erythropoietin-based therapy]

	Nemolizumab (Nemluvio)
30mg in 0.49mL prefilled pen and syringe
	Treatment of adults with moderate-to-severe prurigo nodularis who are candidates for systemic therapy

	Nemolizumab (Nemluvio)
30mg in 0.49mL prefilled pen and syringe
	Treatment of moderate-to-severe atopic dermatitis in combination with topical corticosteroids and/or calcineurin inhibitors in adults and adolescents aged ≥12 years with a body weight ≥30 kg, who are candidates for systemic therapy

	Respiratory syncytial virus vaccine (mResvia)
Single-dose prefilled syringe
	Active immunisation for the prevention of lower respiratory tract disease caused by respiratory syncytial virus in adults aged ≥60 years

	Rituximab biosimilar (Ituxredi)
100mg in 10mL and 500mg in 50mL vials
	Treatment of previously untreated adults with stage III-IV follicular lymphoma in combination with chemotherapy, maintenance therapy for treatment of adult follicular lymphoma patients responding to induction therapy, monotherapy for treatment of adults with stage III-IV follicular lymphoma who are chemoresistant or are in their second or subsequent relapse after chemotherapy, treatment of adults with CD20 positive diffuse large B cell non-Hodgkin’s lymphoma in combination with CHOP (cyclophosphamide, doxorubicin, vincristine, prednisolone) chemotherapy, use in combination with chemotherapy for treatment of paediatric patients (aged ≥6 months to 17 years) with previously untreated advanced stage CD20 positive diffuse large B-cell lymphoma, Burkitt lymphoma/Burkitt leukaemia (mature B-cell acute leukaemia) or Burkitt-like lymphoma, use in combination with chemotherapy for treatment of patients with previously untreated and relapsed/refractory chronic lymphocytic leukaemia, use in combination with glucocorticoids for treatment of adults with severe, active granulomatosis with polyangiitis (Wegener’s) (GPA) and microscopic polyangiitis (MPA), use in combination with glucocorticoids for induction of remission in paediatric patients (aged ≥2 to 17 years) with severe, active GPA (Wegener’s) and MPA, use in combination with methotrexate for treatment of adults with severe active rheumatoid arthritis who have had an inadequate response or intolerance to other disease-modifying anti-rheumatic drugs including one or more tumour necrosis factor inhibitor therapies, and treatment of adults with moderate to severe pemphigus vulgaris

	

	
	





	Regulatory changes in the UK or EU	

	

	Approved in the UK (continued)

	Spesolimab (Spevigo)
150mg in 1mL prefilled syringe
	Prevention of generalised pustular psoriasis flares in adults and adolescents aged ≥12 years [new formulation with new indication]

	Sumatriptan + naproxen sodium  
(Suvexx) 85mg/457mg tablets
	Acute treatment of the headache phase of migraine attacks with or without aura in adults where treatment with a mono-entity product has been insufficient

	

	
	

	Recommended for approval in the UK or EU

	Acalabrutinib (Calquence)
	Treatment of adults with relapsed or refractory mantle cell lymphoma not previously treated with a BTK inhibitor [EU] [new indication]

	Beremagene geperpavec (Vyjuvek)
	Treatment of wounds in patients with dystrophic epidermolysis bullosa with mutation(s) in the collagen type VII alpha 1 chain (COL7A1) gene, from birth [EU]

	Chikungunya vaccine (Ixchiq)
	Active immunisation for the prevention of disease caused by chikungunya virus in individuals aged ≥12 years [EU] [licence change from use only in adults]

	Daratumumab (Darzalex)
	Use in combination with bortezomib, lenalidomide and dexamethasone for the treatment of adults with newly diagnosed multiple myeloma [EU] 
[licence change from use only in adults who are eligible for autologous stem cell transplant]

	Durvalumab (Imfinzi)
	Use in combination with platinum-based chemotherapy as neoadjuvant treatment, followed by use as monotherapy as adjuvant treatment, for the treatment of adults with resectable non-small cell lung cancer at high risk of recurrence and no EGFR mutations or ALK rearrangements [EU] [new indication] Note: Already licensed in UK

	Efinaconazole (Jublia)
	Treatment of onychomycosis of the toenail(s) in adults and children aged ≥6 years [EU] 

	Glofitamab (Columvi)
	Use in combination with gemcitabine and oxaliplatin for the treatment of adults with relapsed or refractory diffuse large B-cell lymphoma not otherwise specified who are ineligible for autologous stem cell transplant [EU]

	Guselkumab (Tremfya)
	Treatment of adults with moderately to severely active ulcerative colitis who have had an inadequate response, lost response, or were intolerant to either conventional therapy, or a biologic treatment [EU] [new indication]

	Human normal immunoglobulin (Deqsiqa)
	Replacement therapy in adults, children and adolescents (aged 0 to 18 years) in primary immunodeficiency syndromes with impaired antibody production, secondary immunodeficiencies in patients who suffer from severe or recurrent infections, ineffective antimicrobial treatment and either proven specific antibody failure or serum IgG level of < 4 g/L. Also immunomodulation in adults, children and adolescents (aged 0 to 18 years) in primary immune thrombocytopenia in patients at high risk of bleeding or prior to surgery to correct the platelet count, Guillain Barré syndrome, Kawasaki disease (in conjunction with acetylsalicylic acid), chronic inflammatory demyelinating polyradiculoneuropathy and multifocal motor neuropathy [EU]

	Influenza vaccine 
(Supemtek Tetra, previously Supemtek)
	Active immunisation for the prevention of influenza disease in adults and children aged ≥9 years [EU] [licence change from use only in adults]

	Iptacopan (Fabhalta)
	Treatment of adults with complement 3 glomerulopathy in combination with a renin-angiotensin system (RAS) inhibitor, or in patients who are RAS-inhibitor intolerant, or for whom a RAS inhibitor is contraindicated [EU] [new indication]

	Ivacaftor (Kalydeco)
	Use in a combination regimen with ivacaftor/tezacaftor/elexacaftor for the treatment of cystic fibrosis (CF) in paediatric patients aged 2 to 5 years who have at least one non‑class I mutation in the CF transmembrane conductance regulator gene [EU] [licence change for granules in sachet formulations from use only in patients with at least one F508del mutation]

	
	

	
	








	Regulatory changes in the UK or EU	

	

	Recommended for approval in the UK or EU (continued)

	Ivacaftor (Kalydeco)
	Use in a combination regimen with ivacaftor/tezacaftor/elexacaftor tablets for the treatment of adults, adolescents and children aged ≥6 years with cystic fibrosis (CF) who have at least one non-class I mutation in the CF transmembrane conductance regulator gene [EU] 
[licence change for tablet formulations from use only in patients with at least one F508del mutation]

	Ivacaftor + tezacaftor + elexacaftor (Kaftrio)
	Use in a combination regimen with ivacaftor for the treatment of cystic fibrosis (CF) in paediatric patients aged 2 to 5 years who have at least one non-class I mutation in the CF transmembrane conductance regulator gene [EU] [licence change for granules in sachet formulations from use only in patients with at least one F508del mutation]

	Ivacaftor + tezacaftor + elexacaftor (Kaftrio)
	Use in a combination regimen with ivacaftor for the treatment of cystic fibrosis (CF) in patients aged ≥6 years who have at least one non-class I mutation in the CF transmembrane conductance regulator gene [EU] 
[licence change for tablet formulations from use only in patients with at least one F508del mutation]

	Letermovir (Prevymis)
	Prophylaxis of cytomegalovirus (CMV) reactivation and disease in adult and paediatric patients weighing ≥15kg who are CMV-seropositive recipients [R+] of an allogeneic haematopoietic stem cell transplant, and prophylaxis of CMV disease in CMV-seronegative adults and paediatric patients weighing ≥40kg who have received a kidney transplant from a CMV-seropositive donor [D+/R-] [EU] 
[licence change from use only in adults and new granules in sachet formulations]

	Linvoseltamab (Lynozyfic)
	Use as monotherapy for the treatment of adults with relapsed and refractory multiple myeloma who have received at least 3 prior therapies, including a proteasome inhibitor, an immunomodulatory agent, and an anti-CD38 monoclonal antibody, and have demonstrated disease progression on the last therapy [EU]

	Pirtobrutinib (Jaypirca)
	Use as monotherapy for the treatment of adults with relapsed or refractory chronic lymphocytic leukaemia who have been previously treated with a BTK inhibitor [EU] 
[new indication]

	Respiratory syncytial virus vaccine (Abrysvo)
	Active immunisation of individuals aged ≥18 years for the prevention of lower respiratory tract disease caused by respiratory syncytial virus [EU] 
[licence change form use only in adults aged ≥60 years]

	Trastuzumab deruxtecan (Enhertu)
	Monotherapy for the treatment of adults with unresectable or metastatic hormone receptor (HR)-positive, HER2-low or HER2-ultralow breast cancer who have received at least one endocrine therapy in the metastatic setting and who are not considered suitable for endocrine therapy as the next line of treatment [EU] [new indication]

	Upadacitinib (Rinvoq)
	Treatment of giant cell arteritis in adults [EU] [new indication]

	Ustekinumab (Stelara)
	Treatment of moderately to severely active Crohn’s disease in paediatric patients weighing ≥40kg, who have had an inadequate response to, or were intolerant to either conventional or biologic therapy [EU] [new indication]

	
	

	
	

	Filed for approval in the UK or EU

	Baloxavir marboxil (Xofluza)
	Treatment and post-exposure prophylaxis of influenza in patients aged ≥1 year [EU] 
[new oral granules formulations]

	Betula verrucosa 
(Itulazax)
	Use in adults and children aged ≥5 years for the treatment of moderate-to-severe allergic rhinitis and/or conjunctivitis induced by pollen from the birch homologous group [EU] 
[licence change from use only in adults]

	Finerenone (Kerendia)
	Treatment of adults with heart failure with a left ventricular ejection fraction ≥40% [EU] 
[new indication]

	Ibruitnib (Imbruvica)
	Use in adults with previously untreated mantle cell lymphoma who are eligible for autologous stem cell transplant [EU] [new indication]

	
	

	
	







	Regulatory changes in the UK or EU	

	
	

	Filed for approval in the UK or EU (continued)

	Ixekizumab (Taltz)
	Treatment of juvenile idiopathic arthritis [EU] [new indication and new 40mg injection formulation]

	Midazolam (Epistatus)
		Treatment of prolonged, acute, convulsive seizures in adults, adolescents, children and infants aged ≥3 months [EU] [new multi-dose bottle formulation]

	Nogapendekin alfa inbakicept (Anktiva)
	Use in combination with Bacillus Calmette-Guérin (BCG) for the treatment of patients with BCG-unresponsive non-muscle invasive bladder cancer with carcinoma in situ, with or without papillary tumours [UK]

	Risdiplam (Evrysdi)
	5q spinal muscular atrophy, type 1, 2 or 3 or with one to four SMN2 copies, in patients aged ≥2 years [EU] [new dispersible tablet formulation]

	Vutrisiran (Amvuttra)
	Treatment of transthyretin amyloidosis with cardiomyopathy in adults [EU] [new indication]

	
	

	
	

	Other UK/EU developments

	Atezolizumab (Tecentriq)
	Early, locally advanced, HER2 positive breast cancer in adults at high risk of recurrence, neoadjuvant therapy with trastuzumab emtansine after neoadjuvant HER2-targeted therapy and chemotherapy – UK development discontinued (company decision)

	Atezolizumab (Tecentriq)
	Early, locally advanced, triple negative breast cancer in adults, neoadjuvant with Abraxane followed by doxorubicin and cyclophosphamide – development discontinued (lack of efficacy)

	Atezolizumab (Tecentriq)
	Advanced endometrial cancer in adults, first-line with paclitaxel and carboplatin – UK development discontinued (company decision)

	Cendakimab 
	Eosinophilic oesophagitis in steroid refractory or intolerant patients aged ≥12 years weighing ≥40kg – development discontinued (company decision)

	Cetrelimab 
	Muscle invasive bladder cancer in adults, with gemcitabine intravesical delivery system – development discontinued (lack of efficacy)

	Darvadstrocel (Alofisel)
	Treatment of complex perianal fistulas in adults with nonactive/mildly active luminal Crohn’s disease, when fistulas have shown an inadequate response to at least one conventional or biologic therapy – further UK development discontinued (lack of efficacy) and a NICE re-submission is no longer planned

	Dupilumab (Dupixent)
	Treatment of moderate to severe chronic spontaneous urticaria in adults and adolescents aged ≥12 years, who are symptomatic despite treatment with H1 antihistamines and who are intolerant to or inadequately controlled by anti-IgE therapy – EU filing withdrawn (will be re-submitted)

	Entrectinib (Rozlytrek)
	Advanced, NTRK fusion-positive solid tumours, last-line in patients aged 1 month to 11 years – UK development discontinued (company decision)

	Entrectinib (Rozlytrek)
	Advanced solid tumours, new granule formulation – UK development discontinued 
(company decision)

	Entrectinib (Rozlytrek)
	Solid tumours 	and non-small cell lung cancer, new gastroenteral route of administration for capsule formulations – UK development discontinued (company decision)

	Fidanacogene elaparvovec (Durveqtix)
	Severe and moderately severe haemophilia B in adults without a history of factor IX inhibitors and without detectable antibodies to variant AAV serotype Rh74 – UK development discontinued and withdrawn from EU and US markets (company decision)

	Gemcitabine intravesical delivery system
	Muscle invasive bladder cancer in adults, with cetrelimab – development discontinued 
(lack of efficacy)

	Iclepertin 
	Schizophrenia-associated cognitive impairment in adults – development discontinued 
(lack of efficacy)

	
	

	
	














	Regulatory changes in the UK or EU	

	
	

	Other UK/EU developments (continued)

	Ladiratuzumab vedotin
	Advanced, triple negative breast cancer in adults, first-line with pembrolizumab – development discontinued (company decision)

	Meningococcal ABCWY vaccine (Penbraya)
	Active immunisation of individuals aged ≥10 years to prevent invasive disease caused by Neisseria meningitidis groups A, B, C, W and Y – EU licence withdrawn

	Palbociclib (Ibrance)
	Metastatic, HR-positive, HER2-positive breast cancer in adults, first- or second-line maintenance therapy with endocrine therapy and trastuzumab (+/- pertuzumab) – UK development discontinued (company decision)

	Pertuzumab + trastuzumab (Phesgo)
	Early and metastatic HER2-positive breast cancer in adults, on-body injector – development discontinued (company decision)

	Sabatolimab 
	Newly diagnosed acute myeloid leukaemia in adults unsuitable for intensive chemotherapy, first-line with azacitidine and venetoclax – development discontinued (company decision)

	Sodium phenylbutyrate 
(Pheburane)
	Urea cycle disorders 	involving deficiencies of carbamylphosphate synthetase, ornithine transcarbamylase or argininosuccinate synthetase, in all ages, new 500mg tablet formulation – EU filing withdrawn

	TERN-501
	Metabolic dysfunction-associated steatohepatitis in adults with fibrosis stage 1, 2 or 3, as monotherapy or in combination with TERN-101 – development discontinued 
(company decision)

	Tolebrutinib 
	Relapsing-remitting or active secondary progressive multiple sclerosis in adults – development discontinued (lack of efficacy)

	VAC52416
	Escherichia coli disease prevention in adults aged >60 years with recent (<2 year) history of urinary tract infection – development discontinued (lack of efficacy)
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